P-545-KAIPCL-DISTILLERY-22022
(REVISION -01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)
FOR

ESTABLISHMENT OF 105 KLPD MOLASSES/ GRAIN/ CANE JUICE
BASED DISTILLERY

BY

KAILASBAPU AGRO INDUSTRIES PRODUCER COMPANY LTD.

GAT NO. 94/2, AP: SHASTRINAGAR, MANDURNE,
TAL.: CHALISGAON, DIST.: JALGAON, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

(STEM Cg
&_‘e ’?fxx}o
3 % et 10,
3 2 P mF\{
S — S,
&NV-G% &jm\ G’
[...]
certificate showing capital investment is enclosed in certificate & other documents.

Project will be formulated in such a fashion and manner so that the utmost care of safety
norms and environment protection measures will be taken. Project will be operated for 330
days.

Table 1 Working Pattern

No. Type of Activity Days of Operation
On Molasses/ Grains 330
2 | On Cane Juice 160

—_—




Detailed area break-up is presented at Table 2.

Table 2 Area Break up
No. List of area Area (Sq. M)

1 Total Plot Area 63,263
2 | Built-up Area

i. Boiler & Jaggery Plant 3,320

ii. Distillery 8,436

iii. Office, Weigh Bridge, Security Cabin. 6,668

iv. Area under Road 6.710

Total Built-up area 25,134

3 Green Belt Area (33% of total Plot Area) 20.877

4 | Total Open Area 17,252

Refer Appendix - A of Draft EIA report for plot layout plan of KAIPCL.
3) THE PROMOTERS

KAIPCL promoters are well experienced in the field of distillery & have made thorough
study of entire project planning as well as implementation schedule. Name and designation of
the promoters are as under-

Table 3 List of Promoters

No. Name Designation
1 Mr. Kailas N. Suryawanshi Chairman
2 Mr. Daga W. Jadhav Director
3 Mr. Hemant D. Jadhav Director
4 Mrs. Jayashree K. Surayawanshi Director
5 Ms. Bhoopali R. Dherange Director

4) THE PRODUCTS
Details of products and by-products are presented in Table 4.

Table 4 Product & By-product for Integrated Complex

Industrial Unit Product & By-product UoM Quantity

Rectified Spirit (RS)/ Extra Neutral KLPD 105
Alcohol (ENA)/Ethanol

Proposed Fusel Oil MT/D 0.2
Distillery Unit | CO» MT/D 87
(105 KLPD) Wet Cake (DWGS); (70% Moisture) MT/D 234
DDGS (10% Moisture) MT/D 193
Spentwash Dry Powder MT/D 127

Details of manufacturing process and flow chart for distillery are given in Chapter 2 of the
EIA Report.

5) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the
major deciding factors for fixing the crushing capacity of sugar factory. Today, sugar
factories cannot survive in healthy condition on a single product i.e. sugar. Thus, it is
essential to develop sugar factory into an affiliated complex so as to utilize the valuable by-



products more profitably. Bagasse based cogeneration of steam and electricity has been
practiced since long time in sugar mills. Molasses is also another important by-product of the
sugar industry. Alcohol has assumed very important place in the Country’s economy. It is a
vital raw material for a number of chemicals and also a renewable source of energy. It has
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcoholic liquors. It has a potential as fuel in the form of power alcohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lanka etc., as the synthetic alcohol produced by these countries, from naphtha of
petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of KAIPCL decided for establishment of distillery.

6) MANUFACTURING PROCESS

Detailed manufacturing process and flow diagram for distillery unit are given in Chapter 2 of
EIA report. Manufacturing process of integrated project complex is presented at Figure 1.

Figure 1 Integrated Manufacturing Process Operations

Powder as Manure

{ R
Weighment & Cane o e e .
. N |
| Preparation : :
1 |
| |
1 1
- L - Bagaste Steam Power |
Cane Milling/ Crushing 5 Boiler > Turbines —> To Factory
1 |
1 |
E 41_) Boiler Ash___ Brick/ Cement Industry/i
""""""""""""""""""" Manure™™ """
V L e e :
r " '
Juice Extraction & : Fermentation s| Distillation Alcohol i
Clarification ) ! X !
E Raw Spentwash i
. : " i
ressmu i - .
: Molasses/Grains Bio-Methanation i
: (Outside Purchase) 1
v ! l i
1 1
As Manure ! :
E MEE Condensate i
A for Recycle !
! Distillery Conc. Spentwash !
| y !
1 1
! ATFD !
: |
1 1
1 1
1 1
1 1
1 1
] 1
1 1

7) ENVIRONMENTAL ASPECTS

KAIPCL have an effective ‘Environmental Management Plan’ and various aspects of the
same are as follows:-

A. Water Use, Effluent Generation and its Treatment

a. Water Use
Details of water usage for the Distillery operations are as follows —



Table 5 Details of Water Consumption in Distillery Unit

i.

. Quantity (M3/D)
No Description Molasses Cane Juice Grain base
1 | Domestic 7 (*3+9%) 7 (*3+9%) 7(*3+9%)
Industrial
Process-Fermentation *900 -- 561(*153+*408)
Dilution
b | Scrubber Decanter & -- - 220
DM Water
¢ | Cooling Tower Make up 126 (*18+*108) *126 *125
d | Boiler Make up #72 *72 *72
e | Lab & Washing #3 *3 *3
f | DM Backwash #10 *10 *10
g | Ash Quenching #3 *3 *3
Industrial Total 1114(*106+*1008) *214 994 (*373+*621)
(90% Recycle) (100 % Recycle) (62% Recycle)
3 | Green Belt °77 977 977
Grand Total (1+2+3) [1198 (*109+*1008+81) 298 (*3+*214 +981) [1078(*376 +*621+981)
Fresh Water
Consumption 1 KL
(Norm: {)0 KL/KL 0 KL 3.5 KL
Alcohol)
Note: # Fresh water from Girna Dam *  Treated water from Distillery CPU

Q) Harvested rain+ STP Treated water

Effluent Treatment-

Effluent generated from proposed Distillery unit is given in following table-

Table 6 Effluent Generation from Distillery Unit

No. | Description Effluent (CMD) Disposal
Molasses Cane Juice Grain base
1 | Domestic 5 5 5 To be treated in proposed
STP
2 | Industrial
a. Process Raw Sp. Wash- | Raw Spentwash | FOC , PRC , | Raw spentwash from
840 —420 RC Lees — 345 | molasses/ cane juice
distillery shall be bio-
digested & then
concentrated in Multi Effect
Evaporator (MEE). Conc.
Spentwash (1.7 KL/KL)
shall be dried for powder
formation (ATFD).
Conc. — 183 Conc. — 84 Other Effluents viz.
Sp. Lees — 231 Sp. Lees — 97 condensate, spent lees,
Condensate-750 | Condensate-368 | Condensate - | cooling b/d, boiler b/d, lab
ATFD) ATED) g);zar%ed t dto " Dlsttlll;:rl}I
- . Treated effluent sha
b. Coohng blowdown 15 15 15 be fully recycled to achieve
Boiler blowdown 15 15 15 Zeto  Liquid Discharge
c. DM Backwash 15 10 10 (ZLD)
d. Lab & Wash 5 3 3
effluent
Sp. Wash- 183 Sp. Wash- 84 Other Effl.-
Other Effl.- Other Effl.- 633
1029 513




i) Domestic Effluent

Domestic effluent generated from KAIPCL project will be 5 M?*/D. Same will be treated in
proposed Sewage Treatment Plant (STP).

ii) Industrial Effluent

Raw spentwash generated from molasses based distillery @ 840 CMD shall be bio-
methanated & concentrated in MEE. Concentrated spent wash @ 183 CMD will be dried in
ATFD to form powder. Same treatment shall be given for spentwash from cane juice as raw
material. This spent wash is lesser in quantity & better in quality w.r.t. pollution parameter
when compared with molasses distillery spentwash. (Raw spentwash-420 CMD & conc.
spentwash @ 84CMD)

Lees generated from grain base distillery operations alongwith other effluent @ 633 CMD
will be treated in proposed CPU. Treated water from CPU will be reused for industrial
operations, thereby achieving Zero Liquid Discharge (ZLD) for process effluent.

Wet cake i.e. Distillers Wet Grains with Solubles (DWGS-70% moisture) @ 234 MT/D will
be generated after decantation of spentwash, sold to farmers as cattle feed. This wet cake
further dried in dryers will result in to loss of moisture thereby forming Distillers Dry Grains
with Solubles (DDGS- 10% moisture) @193 MT/D. This DDGS has more shelf life & sold
as cattle feed.

Figure 2 Process Flow Diagram of Proposed CPU for Distillery

1029 .
Flash Primary Tube Collection

m?3/day |Bar Screen Cum N
—3 0&GTank [—> Equalization Tank —W Mixer [~ Settler 2 Tank _%

SO SN 15X12.5X3.5M G 6X5X3.3M 7X5X3M

FEEIETY] o?
28pn|s ssaox3

RO

Permeate (—E— Intermedinte Secondary _
| € Tank [€—] TubeSettler |& Tank  |€—

8X8X3M 7X5X3.3M 12.5X8X3.5M

Anaerobic
Reactor
140X6M

Ed
o

RAS

a3pn|s ssa3x3
N

Treated Water Tank
10X10X3.5M

Sludge Sludge

Drying Drying

Bed- I Bed-|
To Recycle 4X4X1.2M 4Xax1.2Mm
in Process

P—Pump = Proposed Unit

RAS — Return Activated Sludge ....................... Recirculation




Figure 3 Flow Chart of Proposed STP

Pump Aeration Tank SST
Inlet — Equalization Tank
B —&——> (MBBR) (3X2X2.6M)
5 m3/day (4.5X3.5X2.8M) A AX3.2X2.8M
Bar Screen Cum O i Y
& G Tank
(2X1X1.2M)
G RGPS, JR oy v. RAS s v
c:
a8
®i4
¥
: TWT P FFT
v (3.2X2.5X2.8M) (3X1.5X2.5M)
ACF PSF
SDB-I SDB-II
3X2X1M 3X2X1M l
To Reuse
. Note:
No Parameters Unit Inlet Outlet SST : Secondary Settling Tank
1. |pH - 6.5-7.5 72—-75 FFT : Filter Feed Tank
2. | coD mg/lit 500 - 600 <30 PSF : Pressure Sand Filter
3. [ BOD mg/lit 250-300 <10 ACF : Activated Carbon Filter
4. | TSS mg/lit 250 - 400 <5 TWT : Treated Water Tank
5. |0&G mg/lit 25-50 <10 RAS : Return Activated Sludge

B. Air Emissions

Steam required for the proposed distillery will be taken from the proposed 30 TPH boiler.
ESP will be provided as APC along with a stack of 50 M height. Biogas generated after bio-

SDB: Sludge Drying Beds

methanation of spentwash and bagasse will be used as fuel for the same.

There will be process emissions in the form CO; from Fermenters in distillery unit to the tune
of 87 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold for

production of beverages. Following table gives details of boilers and D.G. Set.
Table 7 Details of Boiler and Stack in KAIPCL

No. Description Boiler DG Set
1 Capacity 30 TPH 500 KVA
2 Fuel type Bagasse / Biogas HSD
3 Fuel Qty. 330 MT/D/ 60 Lit/Hr

760 Nm*/Hr

4 MOC MS MS
5 Shape Round Round
6 Height 50 M 7 M (ARL)
7 Diameter 2M 150 mm
8 APC Equipment ESP --

Details of air pollution aspect and the control measures are given in Chapter 2, Section 2.7.2.

C. Noise Pollution Aspect

1. Sources of Noise

i. In the distillery, very high noise generating sources will not exist. Expected noise levels
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like



silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.
ii. Fermentation section & distillation section will be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).
iii. Adequate green will be developed in phase wise manner in and around the industry. So
that it will further attenuate the noise levels.

2. Control Measures

Control through isolation, separation and insulation techniques. PPEs like earmuffs, earplugs
etc. will be provided to workers. D.G. Sets are enclosed in a separate canopy to reduce the
noise levels.

D. Hazardous Wastes

Table 8- Details of Hazardous Waste

No. Unit Type Quantity Disposal
I . . Spent O.l 1= Cat5.1 0.8 MT/Y. Forwarded to authorized
Distillery Unit | Contaminated Cotton 0.3 MT/Yr e-DFOCESSOr
(Proposed) Waste- Cat. 33.3 ) ) P
Empty Containers- 30 Nos. / Yr. Forwarded to authorized
Cat. 33.1 re-seller
E. Solid Wastes
Table 9- Details of Solid Waste
. Quantity .
No. Unit Type (MT/M) Disposal
1 Yeast Sludge 720 Used as manur
Distillery Unit | CPU Sludge 25 sed as ure
(Proposed) . Supplied to Brick manufacturer
Boiler Ash 240 / Cement Industry/ Manure

Agreement with brick manufacturers will be done after commissioning of distillery unit.
F. Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under proposed unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the CPCB/ MPCB or any other concerned
authority are strictly followed in the proposed set up. Same practice shall be continued after
implementation of proposed project activities.



H. Environmental Management Cell (EMC)

EMC will be formulated under distillery unit. Members of the EMC will be well qualified
and experienced in their concerned fields. The proposed EMC members are as under.

Table 10 Environmental Management Cell of KAIPCL

No. Designation Number (s)
1 Chairman 1
2 | Managing Director 1
3 General Manager 1
4 | Environmental Officer 1
5 | Safety Officer 1
6 | Chief Chemist 1
7 | Lab Chemist 1
8 CPU Operators & Supporting Staff 4

Details of capital as well as O & M costs towards environmental aspects under the proposed
distillery are as follows —

Table 11 Capital as well as O & M Cost under Proposed unit

.. Cost Component (Rs. Lakhs)
No. Description Capital O & M/ Year
1 | APC Equipments — ESP, Stack of 50M, Ash 750.0 50.0
collection system
2 | Water Pollution Control — CPU, MEE & ATFD 1700.0 100.0
3 | Noise Pollution Control 10.0 2.0
4 | Solid & Hazardous Waste Management 20.0 5.0
5 | Occupational Health and Safety 20.0 2.0
6 | Green Belt Plan & Rain Water Harvesting 50.0 10.0
implementation
7 | Environmental Monitoring & Management 20.0 5.0
Total (24% of Capital Cost) 2570.0 174.0

I. Rainwater Harvesting Aspect

= Total area of Plot — 63,263 M?
* Total Open Area — 17,252 M?
= Average annual rainfall in the area = 750 mm

A Roof Top Harvesting-

RWH Quantity =2510 M> X 0.75 M X 0.8
=1506 M3

B Surface Water Harvesting —

1.RWH Quantity from Green Belt  =20,877 M? X 0.75M X 0.3
=4697.3M?

2. RWH Quantity from Roads =6710 M> X 0.75 M X 0.5
=2516.2 M

3. RWH Quantity from Open Space = 17,252 M? X 0.75M X 0.3
=3881.7 M*



Total RWH from Surface Area = 4697.3 M3+ 2516.2 M> + 3881.7 M3
~ 11,095.2 M?

Hence, the total water becoming available after rooftop and land harvesting will be

Rooftop Harvesting + Surface Harvesting = Total RWH
1506 M3 + 11,095 M3 = 12,601 M?
12 ML

Total water from harvesting when charged to open / bore wells would have positive impact
on the ground water quantity.

a. The Green Belt
Table 12 Area Details

. Proposed
No. List of area (Sq.M)
1 Total Plot Area 63,263
Built-up Area
2 | Boiler & Jaggery Plant 3,320
i. Distillery 8,436
ii.Office, Weigh Bridge, Security Cabin. 6,668
ii. Area under Road 6,710
Total Built-up area 25,134
3 Green Belt Area (33% of total Plot Area) 20,877
4 | Total Open Area 17,252

The Criteria for Proposed Greenbelt Development Plan

Emission of SPM, SO: is the main criteria for consideration of green belt development.
Plantation under green belt is provided to abate effects of the above emissions. Moreover,
there would also be control on noise from the industry to surrounding localities as
considerable attenuation would occur due to the barrier of trees provided in the green belt.

K. Socio-Economic Development

Socio economic study was carried out in 8 villages within 10 Km radius of the study area.
Methodology adopted involved a structured close ended interview schedule (30 questions) in
Marathi, which was drafted prior to and employed during the survey. Refer Socio — economic
profile in Chapter 3 of Draft EIA report for detailed information of socio economic aspect.
The suggestions after the socio-economic study are as follows-

i. Industry should contribute towards providing health facility under CER for locals at
least through a mobile health van.

ii. Employment should be given to the people from nearby villages considering the KAIPCL’s

environmental impacts on their traditional livelihood and agricultural land.

iii. Good rate to farmers for sugarcane.

iv. ZP / Gram panchayat should make provision for infrastructure like roads, toilets in
public places with the help of the factory.

v. To provide radium strips/ flags to sugarcane transportation vehicles by industry to